Prg%%&?ﬂe%ﬁi%gﬁlﬁmi Compact Exgayatgf#grts Manual(Book No.BG52000)
FuIIRﬁ%\%Ioaéﬁamgo@//wmﬁ%@p&?ﬁ%h}é%oﬁh’/BbwnI(bads/Pakﬁﬁhi—tbl?»Bfr-min

i-compact-exgmvagaxTparts-manualbook-no-bg5z000/
2007.2.1

Sample of manual. Download All 44 pages at:
https://lwww.arepairmanual.com/downloads/takeuchi-th 138fr-mini-compact-excavator-parts-manualbook-no-bg5z000/

Reference: 0-1 Page:0-1


https://www.arepairmanual.com/downloads/takeuchi-tb138fr-mini-compact-excavator-parts-manualbook-no-bg5z000/
https://www.arepairmanual.com/downloads/takeuchi-tb138fr-mini-compact-excavator-parts-manualbook-no-bg5z000/

AV/_8 R
Product: Takeuc e Mini AN OO T B

5Z000)

Qtht;Q/mﬂﬁa | ' LQIth138fr min
i-compacl.&agt@mqjgmmdnaaﬂb@ﬁmg%mmg may not necessarily be standard equipping parts.
2.Parts change may be made without prior notice.
3.Form of this Parts Catalog.

YOOF2161 (1997.09.01)

A=]4JH-DT D= 4JH-DTZA
[B%, 4JH-0TZ E= 4JH-DTZY
C= JH-DTZP  [F- 4

REESIAR S T (77— A)

1 @@29 FUEL INJECTION PUMP (¥/B00

L BRES & (Q'ty)
REF.No. [Lev. 0| PARTS No. s/ﬁ/& DESCRIPTION Ve

2
[

1:

1

A D:E!F
1 . 729595-51 F0%,7 ASY(J-1/7%  |FULE INJECTION PUWP | T: 1. 1
1 !

s

=N —a

-1 | 72959551391  [FO#v7 ASY(7-2/%%  |FULE INJECTION PUMP 1
q ® ﬁomss ) (B=E/£00200 ) :
3 -+ | |26022-060162 #4137 M 6X 16 SCREW M 6X 16 9
13- 1 )-- | |26022-060162 |#+3%/ M 6X 16 |SCREW M 6X 16 | 4 4 44 4 LS8
(A=£/400185 ) (B=E/#00200 ) (C=E/£00156 ) (DFE/400156 ) (E=E/H0015¢
4 . 129470-51040 | husw7b CAMSHAFT AR ER R
5 . 122710-51050 | A7Y740-7 BEARING, ROLLER 2! 2 20 2] 2
6 .« | |129470-51060 | 797441 RETAINER (EEREN ERR E ¥
I I = ———
& = rks
(1) =R bRt —%E 4H-DT. 4H-DTIE D BOOST COMPEMSATOR TYPE.
E/# 00155 £ T4, ¥l HHELET OPTIONAL PART, TO E/ # 00155,

(4JH - DT, 4JH - DTZ)

(D Ref. No.
The Ref. No. in the list may not be accord with the Ref. No. on illustration.
(Ex.) lllustration No. List head No.
1 1 (Befor change) — 1 E (After change)

When interchangeable symbol N, R, and K, illustrations for new parts are sometimes omitted.
@ Lev.(Level)
Indication and Meaning of Level
Level : Hereunder is given the relation among the number of dots(+),the level and the nominal parent- child relationship.

. Parent parts(Assembly parts)
oo e Child parts included in "+" (Semi- Assembly parts, component 9"““5 of Assembly parts.)
ese ..----Child parts included in "+ +”, Grand- child parts in terms of '’

(Compornent parts of Semi- Assembly parts.)
Note) A parts of non- sale parts are illustlated but not listed.

® Change Mark
Change Mark "I is given to the part for which a desigh change was made at this time.
The design change was not shown in the last published Parts Catalog.

@ Interchangeability Mark
In the case where a part change took place,one of the following interchangeability marks is indicated for that part.

Symbol| interchangeability __Contents note
N |Ooid i__ New | New Part is interchangeable for Old Part but not interchangeable conversely.
Q |oud ﬁ New | New Part is not interchangeable for Old Part but interchangeable conversely.
R |oud :8: New | New Part is interchangeable for Old Part and vice versa. -
S |oud "__gii New | New Part is not interchangeable for Old Part and vice versa.
w Part newly added.
Z Part discontinued.
F Not interchangeable single part but interchangeable by set of the related parts
K Changed only in quantity used.

(B Effective Machine No.

When a part is changed,Effective Machine No. of a Model for which the part is applicable is indication
in each column of (A)- (F).

Product Symbol Product No. Product Symbol Product No.
c Clutch No. Compressor No. ) M Machine No.
D Drive No. ) T Tractor No. B
E Engine No. Notel) 3¢ Date -

Note1) Date may follow the symbol in some cases. (Ex.) 3 1996.01

Note2) As far as engine models shown by "XXX" are concerned, the modification of the parts could not be
predicted or the engine models themselves could not be identified.

Note3) (A=E/#00185) means that the design change on the part has been effective for the model at the
column (A)(in this case, for 4JH- DT) on and from E/#(Engine Serial Number) 00185.

® Remarks Mark
iqures or alphabets (Symbols) are entered in the remark column.
Sample of manuraaa Exovrdantréatksp@ges pértinent parts are indicated in the lower part of the list by the same symbols

https:/www. aredatiRRitialedo?RRYSwnloads/takeuchi-tb138fr-mini-compact-excavator-parts-manualbook-no-bg5z000/

Reference 0-2 A=y 0-2


https://www.arepairmanual.com/downloads/takeuchi-tb138fr-mini-compact-excavator-parts-manualbook-no-bg5z000/
https://www.arepairmanual.com/downloads/takeuchi-tb138fr-mini-compact-excavator-parts-manualbook-no-bg5z000/

CYLINDER BLOCK Fig. 1
GEAR HOUSING Fig. 2
FLYWHEEL HOUSING & OIL SUMP Fig. 3
CYLINDER HEAD & BONNET Fig. 4
SUCTION MANIFOLD & AIR CLEANER Fig. 5
EXHAUST MANIFOLD & SILENCER Fig. 6
CAMSHAFT & DRIVING GEAR Fig. 7
CRANKSHAFT & PISTON Fig. 8
LUB.OIL SYSTEM LO Fig. 9
COOLING WATER SYSTEM CWwW Fig. 10
RADIATOR Fig. 11
FUEL INJECTION PUMP FO Fig. 12
FUEL INJECTION VALVE FO Fig. 13
FUEL LINE FO Fig. 14
STARTING MOTOR Fig. 15
GENERATOR Fig. 16
GASKET SET & TOOL Fig. 17
FUEL INJECTION PUMP (INNER PARTS) FO Fig. 18
GOVERNOR (INNER PARTS) Fig. 19




Engine for TB138FR 3TNV88-XTBZ
CYLINDER BLOCK

J

PLUS

[YooD7761 [1. ¥yssTavs

[3TNV88-XTBZ

[1, 07. 01]

01

Fig01

Reference



YJv9°7°mys  CYLINDER BLOCK

RH BRES #=
REF NO PARTS NO. HaA Description Q' ty | R EE
| 1 729005-01560 /UJ9 7°0Yy CMP BLOGK ASSY, CYLINDER 1
5 124060-01050 7 77 (PT1/ PLUG PT1/8 1
6 129001-01250 - #35%°47° 34" 50 - PLUG 50 1
7 124160-01910 - 7°34° PT1/4 - PLUG PT1/4 2
8 124160-01910 - 7°3%° PT1/4 - PLUG PT1/4 1
9 171051-01921 - 7°34° NPTF1 - PLUG 1
10 129150-02020 - & W+ (*5N44Y7° - BOLT, METAL CAP 8
13 129795-02411 - 7°9¥1 (A - BUSH, CAMSHAFT 1
I 13-1  129795-02412 - 7°9%1 (A - BUSH, CAMSHAFT 1 N
(A=E03990)
14 27241-120000 - 94" 47°35° 12 - PLUG 12 2
15 27241-300000 - 94" 457°35° 30 - PLUG 30 6
25 129001-02930 - #4vA3MCMP (STD#3I7E») - MAIN BEARING SET 4 (3 #97°Ev7 2
| 25-1 }%928;686?31 - FMY5)NCMP (STD#IEY) - MAIN BEARING SET 4 N (3 #W7EVT R
28  129150-02930 - AFAM TYUH" - METAL, THRUST 2
I 28-1 129150-02931 - Z5AMA4MCMP STD#3%k» - METAL, THRUST 2 N
(A=E03990)
31 129004-01190 T4%" {nan’-% SPACER 1
32  129150-01200 AYM & Wb STUD, CYL. HEAD 14
33 129001-01340 AYN 1" 25Yh (JUTR) GASKET, (NON-ASB.) 1
34  129150-02870 »*4v*4h U.S=0.25 MAIN METAL US=0.25 4 1) 7u8 942" (U.$=0.25)7 tVT 2
| 34-1 l§9égg§85§71 v e U.S=0.25 MAIN METAL US=0.25 4 N 1) 7u% %42 (U.$=0.25)7"tVT R
37  129150-02940 A3AMA5M0S=. 25 (25/¢Y+  METAL, THRUST.25(2PIE 1 (2) 41" -¥42 (0.5=0.25)7°tVF 2
I 37-1  129150-02941 Z3Ah#510S=. 25 (25/ty+  METAL, THRUST. 25 (2PIE 1 N (2) #-n-%42" (0.8=0.25)7"tYF 3

(A=E03990)

Reference:Fig01 Page: 01



Engine for TB138FR 3TNV88-XTBZ
GEAR HOUSING

PLUS

Y00D7761 | 2. #vr-2
3TNV88-XTBZ

[1, 07, 01]

02

Fig02

Reference




BamES
PARTS NO.
129240-01500
238176-030000
238176-040000
129795-01800
119934-01800

(A=E03972)

119802-32100
119802-32070
129900-32130
129418-32320
129001-32330
119802-01520
119802-01560
119802-01561
(A=E02010)

124160-01751
124240-01871
129795-01950
119609-32040
119802-32111
119802-32120
119802-32130
121850-51960
129001-91841
24311-000320
26106-080162
26106-080162
26106-080552
121023-01550
121023-01551
(A=E03990)

24341-000240
26106-060162
977770-1207F
129612-77260
26306-080002
(A=E03989)

119225-11740
171031-11741
(A=EXXXXX)

119225-11750
(A=EXXXXX)

24311-000300
(A=EXXXXX)

24311-000320
(A=EXXXXX)

Reference: Fig02

. T
¥ ¥7-2_CMP
- 7 5°PT 3/8
- WINPT 1/2
e
< MWW

Hn° —CMP (LOP

- hn -(LOP

- =707

- 27U
AT
7309 (¥ 4h-2
A3YN & Wb 8X25
AL & Wb 8X25

75 (%213%)

oyvy°

{v+-n-% (LOP
795-0-4 (LOP
#3345 (+7+ 6X16
0Yy4° (FOPRYYH)

YN F VEMBX85 (¥ b 93

0v9” 1A P 32.0
yn' &k W 8X 16

Nk 8X 16

YN & Wb 8X 55

75 (5ax-4

75 (h22-5

0Y»9" 1A S 24.0
N & Wb 6X 16

YI-vh{ I3V 390" 2Yh

I FNs3-5
YN 9%+9h (UBS 8

;1;;;°}7°

b

0y»%° 1A P 30.0
0y»5° 1A P 32.0

¥vr-2

Description
HOUSING ASSY, GEAR
- PLUG PT3/8, SCREW
- PLUG PT 1/2
- SEAL, OIL
- SEAL, OIL

COVER ASSY, PUMP

- COVER, LUB.OIL PUMP

- VALVE, RELIEF

- SPRING

- PLUG

FRANGE, GEAR CASE
STUD, MBX25

STUD, M8X25

COVER, FILLER

COVER, HO-P

PIPE, KNOCK L=18
0-RING P16

ROTOR, [INNER

ROTOR, OUTER

SCREW, M6X16
0-RING, F.I.PUMP
BOLT M 8X 85 PLATED
0-RING 1A P-32.0
BOLT M 8X 16 PLATED
BOLT M 8X 16 PLATED
BOLT M 8X 55 PLATED
COVER, BLIND

COVER, BLIND

0-RING 1A S§-24.0
BOLT M 6X 16 PLATED
GASKET. L1QUID

NUT , GENERATOR

NUT

ADAPTOR, OIL FILLER
PIPE

NUT, OIL FILLER
0-RING 1A P-30.0
O-RING 1A P-32.0

GEAR HOUSING

=
ty

— e — —

— N GO Pk € ek ] ek kP N ek kG € ek ek ek ek ek k.

—_— GO O =t N —

—

N N N N

Q)

"E

17793y 752

Page:02



Engine for TB138FR 3TNV88-XTBZ
FLYWHEEL HOUSING & OIL SUMP

Y0O0D7760 |3, F54dAmnisvy & F4miiy

3TNV88-XTBZ 11, 03, 08]

Reference

Fig03

03



i

=
=
;:EE

— oI WN —

BamES
PARTS NO.
129100-01580
129612-01600
119620-01750
26206-100252
26206-100302
129100-01730
129102-01540
129175-01770

(A=E03990)

119640-01640
22190-220002
26106-080162
26106-080252
26106-080452
129100-01580
129100-01640
129795-01780
129486-01670
977770-1207F
26106-080352

Reference:Fig03

IHRAMNGY" V5" & FAWN Y

0
MI9E" Y 8X16
TN’
Y NN -
& Wb 10X 25
& Wb 10X 30
hoA (H Y
4" CP
" CNP

MLY7T 30 M22

- Y=YV AN, ZMIN) 22

IV K Wb 8X 16
INE Wb 8X 25

N & Wb 8X 45
A"y 8X16
HI-Wr-2 CMP

O ]

YN & Wb 8X30
Ya-vi{ TAY" 98" RYb
IV K Wb 8X 35

Description
PARALLEL PIN 8X16
HOUSING, FLYWHEEL
CAP, FLYWHEEL COVER
BOLT M10X25
BOLT M10X30
SPACER, OIL SUMP
SUMP ASSY, LUB. OIL
SUMP ASSY, LUB. OIL

- DRAIN PLUG M22

- SEAL WASHER 22S
BOLT M 8X 16 PLATED
BOLT M 8X 25 PLATED
BOLT M 8X 45 PLATED
PARALLEL PIN 8X16
CASE ASSY, OIL SEAL
- SEAL, OIL

BOLT M8X30, COLLAR HD
GASKET.L1QUID

BOLT M 8X 35 PLATED

4 _--}
Q' ty

—— — P Ot —t N

Wk D=k = NDO N ok b

FLYWHEEL HOUSING & OIL SUMP
B EHifift

m

ko

17°vay 7T R

Page:03



Engine for TB138FR 3TNV88-XTBZ
CYLINDER HEAD & BONNET

3TNV88-XTBZ

YOO0D7761 |4 YUu¥AvF & #viuk

B EAT AT R

Reference

Fig04



Mam
F=4=3

=
—_N\ =t

N
|

— oW~ AW

BamES
PARTS NO.
129900-07900
26106-080142
26106-080162

(A=E03990)

129004-11241
129004-11251
119802-11260
119802-11270
119802-11280
129150-11280
129004-11650
129150-11230
129150-11750
129150-11370
129004-11700
120130-11860
129150-11810
27241-400000
129004-11100
129004-11130
(A=E03990)

129100-11110
129100-11111
(A=E03989)

129100-11112
(A=E03990)

129795-11120
129795-11180
121400-11340
124460-11340
27310-080001
119802-11870
119625-11880
129004-11900
120270-54410
22351-060012
26106-080252
26106-080352
26106-080502
124160-01751
129004-11350
129004-03010
129150-03070
119802-03110
119802-03120
119802-03121
(A=E03989)

119802-03130
119802-03140
119802-03141
(A=E03989)

129004-11310
22857-500100
22857-500100
124160-11360
24311-000120
24311-000320
977770-1207F

Reference:Fig04

YuEAYN & K s39b

_--}

e Description Q' ty
“hHh LIFTER, ENGINE 2
yn" & Wb 8X 14 BOLT 8X 14 PLATED 4
yn' kWb 8X 16 BOLT M 8X 16 PLATED 4

SHAFT ASSY, ROCKER
SHAFT, ROCKER ARM

- SUPPORT, ROCKER ARM

- SUPPORT, ROCKER ARM

)UJ(SUC KIT
T AR (AU
- FJh MBXP1.0

#?V? A"y

UJ9 AVF CMP
NV h 4+ (SUC

© W7 4K (EXH
- OUh 87730 40
= N7 CINT

© N7 (INT

- N7 (EXH
- N7 (EXH

- N M7 (EXH

AUV R

- M1 R
© IV VT RTAY-W
N vy SIS

195-(A74)8 2r=1SET

CAP, VALVE
HEAD ASSY, GYLINDER

- STUD
- SPRING
- ARM ASSY, ROCKER

- SCREW, VALVE
- NUT M8XP1.0

GUIDE, VALVE

- GUIDE, VALVE
- PLUG 40
- VALVE,
- VALVE,

- VALVE, EXHAUST
- VALVE, EXHAUST

- VALVE, EXHAUST

- SPRING, VALVE

- RETAINER, SPRING
- SEAL, VALVE STEM
- SEAL, VALVE STEM

INTAKE
INTAKE

COTTER 8

7 Rr)s (J2° W
I3 Wb
IRV

¥ 20 1Hy

277U E Y 6.0AX 12

PROTECTOR NOZZLE
SEAT, NOZZLE
RETAINER, NOZZLE
WASHER

SPRING PIN 6X12

N E Wb 8X 25
N & Wb 8X 35
N & Wb 8X 50

BOLT M 8X 25 PLATED
BOLT M 8X 35 PLATED
BOLT M 8X 50 PLATED

75 (%13%)
* s394 CMP

A YIN7’ b-h

- NI T Y-
- Y87 L-b
- 75,5 4%754

75, 5° 4¥7354

- 5 4YI34
- N3 5 (Y754
S S ML T

- PK@ s49b

- 49E 4y 6.0X10
} Jye" v3y" 5.0X10
o3

0Y»9" 1A P 12.0
0Y»9" 1A P 32.0
Ya-vh{ 1%Y"39h° 7Y+ GASKET.LIQUID

COVER, FILLER
BONNET ASSY, HEAD

PLATE, BAFFLE

- BAFFLE, BREATHER
- PLATE, DIAPHRAGM
- GOVER, DIAPHRAGM
- COVER, DIAPHRAGM

- DIAPHRAGM
- SPRING, DIAPHRAGM
- SPRING, DIAPHRAGM

- GASKET, BONNET
- SCREW 5X10, TAPPING

SCREW 5X10, TAPPING

KNOB
0-RING 1A P 12.0
0-RING 1A P-32.0

—t ik k. ek ek ek ==L D WNOINWWWWDAWWOOHD w wWww WWNWW=OO OO DWWNIN =t =t

— — —

— et GO QO P P

CYLINDER HEAD & BONNET
Bifutg

(1
M

@

"E

#397° VT A
397" V7 A

17793 752

Page:04



Engine for TB138FR 3TNV88-XTBZ
SUCTION MANIFOLD & AIR CLEANER

PLUS

|Yo0D7761 [5. #amdv=d—nF & IF2Y—+

[3TNV88-XTBZ

[1,07. 01]

Fig0b

Reference




BamES
PARTS NO.
129004-03080
129263-03080

(A=EXXXXX)
129410-03990
129004-12100
129263-12100
(A=EXXXXX)
129263-12210
(A=EXXXXX)
129001-12110
129150-12111
(A=EXXXXX)
26106-080202
26106-080252
(A=EXXXXX)
26106-080802
26106-080702
(A=EXXXXX)
129100-77500
129100-77501
(A=EXXXXX)
129100-77510
129150-77511
171340-77520
129486-12581
(A=EXXXXX)
26106-080402
26106-080352
(A=EXXXXX)
26106-080802
(A=EXXXXX)
119910-12210
(A=EXXXXX)
119802-12560
(A=EXXXXX)
129612-12691

( XX)
119808-12520
(A=EXXXXX)
119808-12540
(A=EXXXXX)
119866-12541
(A=EXXXXX)
129259-12570
(A=EXXXXX)
129953-12620
(A=EXXXXX)
23000-060000

)
26013-080222
(A=EXXXXX)
129612-12560
(A=EXXXXX)
129612-12590
(A=EXXXXX)
23000-060000
(A=EXXXXX)

Reference:Fig05

F9%vzb-wb & 175U+

i RA
U4 N4
7°Y-4" n° {7° CMP
- -RhYYT 22
k- (INT 33
=W (INT I5° HUCMP
SR FE ¥

PK (SUCT=-I}*
PK (SUCY=f-Ib") (Ju7R)

N E Wb 8X 20
N Wb 8X 25

N & Wb 8X 80
N E Wb 8X 70

E-4- (17-
ITE-5 (K 7 47-2

N Y% (T7-E-5-
PK (x7t-%) (/V73)
A yp

94" 7 (SUCT=A-Ib b

I K Wb 8X 40
N & Wb 8X 35

Y wh 8X 80
$19%%-2

7°379h, 179+
I7)Y-1 CMP
]

- ILFUM (TS
V1S

- hn" -ASSY

- b

- AvY -4 GNP (91
#-29Yy7° 60
B F 8X 22
FAh(N R 8X 22
NG (4¥5-)

< AT (V)
#=29097° 60

Description
PIPE, BREATHER
PIPE, BREATHER
- CLAMP 22
MANIFOLD, INTAKE
MANIFOLD ASSY, INT
- JOINT, BREATHER

GASKET, INT. MANIFOLD
GASKET, (NON-ASB.)

BOLT M 8X 20 PLATED
BOLT M 8X 25 PLATED

BOLT M 8X 80 PLATED
BOLT M 8X 70 PLATED

HEATER, AIR
HEATER, AIR

GASKET, AIR HEATER
GASKET, (NON-ASB.)
BEND
JOINT

BOLT M 8X 40 PLATED
BOLT M 8X 35 PLATED

BOLT M 8X 80 PLATED
PIPE, INTAKE
BRACKET, AIRCLEANER
CLEANER ASSY, AIR
- BODY, AIR CLEANER
- ELEMENT, OUTER
- VALVE, UNLOADER
- COVER ASSY
- RING

INDICATOR ASSY
CLAMP 60
BOLT M 8X 22
BOLT M 8X 22
ELBOW, AIR INTAKE
- ELBOW, AIR INTAKE
CLAMP 60

4 _--}
Q' ty

[Jo -

——

— e — —

N AN

N N N N N N N N N N N N N N N N

SUCTION MANIFOLD & AIR CLEANER

R f&E

Page: 05



Engine for TB138FR 3TNV88-XTBZ
EXHAUST MANIFOLD & SILENCER

[YOOD7761 [6. n{¥v=ifi—=NF & H#4L %

[3TNVB8-XTBZ [1,07. 01]

—

}PLUS

f
J

Reference

Fig06

06



MEVZR-ME & $4Us%  EXHAUST MANIFOLD & SILENCER

RH BRES o #$= HEHM
REF NO. PARTS NO. HaA Description Q' ty | R &
1 129004-13129 v=f-Mb (EXH ¥ Y74 MANIFOLD, EXHAUST 1
2 129150-13110  PK (EXHe=h-I} GASKET, EXH.MANIFOLD 1
3 119131-18320 %Iass M M8X22 BOLT M 8X 22 4
4 123900-13630 yn" & W+ 80 BOLT 8X80 4
5 123900-13610 7Iasik Wb 8X80 STUD BOLT M 8X 80 2
6  26306-080002 Yn'9%+vh(UBS 8 NUT 2
1 124701-11911 " 259h (4{LY) (Jv7R)  GASKET, (NON-ASB.) 2
[ e | 129004-13200 4" A7 HPK CH{ LY GASKET, SILENCER 1 N
(A=EXXXXX)
8 129242-13500 H#{LV SILENGER 1
| 81 129242-13520 #{LU¥ SILENCER 1 N
(A=EXXXXX)
9 121120-13590 %3v7° (7vy1vyay CLAMP 1
11 22117-100000 - #°#° % (3w 10 - WASHER 10 1
12 22217-100000 - n 45" % 10 - SPRING WASHER 10 1
13 26106-100652 - 9n' & b+ M10X65 - BOLT M10X 65 PLATED 1
14  26706-100002 - #v - NUT M10 1
| 15 26106-100202 yn°& M+ 10X 20 BOLT M10X 20 PLATED 2 W
(A=EXXXXX)
| 16 26306-080002 yn° Y419+ (UBS 8 NUT 4 W
(A=EXXXXX)

Reference: Fig06 Page: 06



Engine for TB138FR 3TNV88-XTBZ
CAMSHAFT & DRIVING GEAR

YOOD7761 |7, hbirTb & HF9¥Y

3TNVB8-XTBZ [1, 07. 011

PLUS

Reference

Fig07/

07



ALYY7h & SN 95" CAMSHAFT & DRIVING GEAR

RH BRES o #$= HEHM
REF NO. PARTS NO. e Description Q' ty | R =
1 129150-14200 4A°Yb TAPPET 6
2 129150-14400 7°vyanyp* ROD, PUSH 6
3  129129-14580 HLv¥7b CAMSHAFT ASSY 1
4  129150-02450 - ZJAMA5N (hA - METAL, THRUST (CAM 1
7 129150-14101 - hh¥ - GEAR, CAMSHAFT 1
8 22512070140 - 714" -%- 7X14 - KEY 7X 14 1
9 26106-080142 yn' & mh 8X 14 BOLT 8X 14 PLATED 2
10  119802-25051 47 (74} 3- SHAFT, IDLE GEAR 1
11 119802-25100 74 M+ 4 CMP GEAR ASSY, IDLE 1
11-1  119802-25101 74} B%" ¥ CMP GEAR ASSY, IDLE 1 N
(A=E03990)
14 119802-25070 - 7°9ya(kajty - BUSH, IDLE GEAR 1 (1) #9752
141 11928§638971 - 7799 (FAey - BUSH, IDLE GEAR 1 N 1) #97°e7° 3
15  26106-080402 Yn'# M+ 8X 40 BOLT M 8X 40 PLATED 3
16 129150-25301 & Wk (FI-P BOLT, FI-P 4
17  119802-25901 %% (FI-P GEAR, PUMP 1
18 158552-51151 73Y%° (hhY" Ha7{  FLANGE 1
19  22217-140000 N 24" H° % 14 SPRING WASHER 14 1
20 26776-140002 HkAHyb @Ry 14 LOCK NUT M14 PLATED 1

Reference:Fig07

Page:07



Engine for TB138FR 3TNV88-XTBZ
CRANKSHAFT & PISTON

| YOOD7761 [8. #5y99%7+ & ERFY

3TNV88-XTBZ |1, 07, 01]

Reference

Fig08

08



h3999%7 & £ 2by  CRANKSHAFT & PISTON

RH BRES o #$= HEHM
REF NO. PARTS NO. HaA Description Q' ty | R =
1 129004-21001 43v9%%7+ CMP CRANKSHAFT ASSY 1
I 1-1  129004-21002 43¥9%%¥7+ CMP CRANKSHAFT ASSY 1 N
(A=E03989)
2 129100-01580 - Af{ajt’y 8X16 - PARALLEL PIN 8X16 1
5 119802-21201 - 459%° % - GEAR, CRANKSHAFT 1
I 5-1  119802-21202 - Hh3vh%'% - GEAR, CRANKSHAFT 1 N
(A=E03989)
6 22512-070140 - 71# -3 7X14 - KEY 7X 14 1
8 22351030010 27°Y»s°t* v 3.0AX 10 SPRING PIN 3X10 1
9 129004-21650 V7" -1 (439 D110 V-PULLEY, CRANKSHAFT 1
I 9-1 129005-21650 V7°-Y(43v% D120 V-PULLEY, CRANKSHAFT 1 N
(A=EXXXXX)
10  129795-21661 # 4" % WASHER 1
11 121850-21680 & Wb (V7" -Y) BOLT, V-PULLEY 1
12 121111-21501 & Wb (35440 BOLT, FLYWHEEL 6
13 129002-21590 774*4» CMP FLYWHEEL ASSY 1
15 119865-21600 I - GEAR, RING 1
16  129005-22080 t°XF> CMP PISTON ASSY 3
18  129005-22500 - t° AbvYvh° SET - RING SET, PISTON 3
22  129202-22300 t° zbvt’ v (D26, L70) PIN, PISTON (D26, L70) 3
23 22252-000260 $Fr9G(7+ 26 GIRCLIP 26 6
24 729402-23100 J*7T497'DVF' CMP ROD ASSY, CONNECTING 3
28  129100-23910 - E"AFVE VA5 - BUSH, PISTON PIN 3 1) #9772
29  121550-23200 - ﬂVF'*'WF - BOLT, CONNECTING ROD 6
30 129150-23600 TV (93098 Y - METAL, CRANKPIN 3
I 30-1 }§9égg6§ggo1 7597t v#5CMP STD#39 - METAL, CRANKPIN 3 N
32 129150-23610 H3v9€° 24 (U. S=0. 25 METAL. PIN US=0. 25 3 (2) 7v% 942 (U.$=0.25)7"tV7 R
| 32-1 }§9égg§%g?11 h39HE" VA5 (U. S=0. 25 METAL. PIN US=0. 25 3 N (2) 7u% %42 (U.$=0.25)7"tVF 2
34  129005-22900 t°Zbv CMP (0. $=0. 25 PISTON W/RING 0S=. 25 3 3) #n"-¥42(0.8=0.25)7° kYT R
36  129005-22950 - t*AhvYYH°SET 0S=0.25 - RING SET 0.S=0.25 3 3) #4472 (0.5=0.25) 7tV 2

Reference: Fig08 Page:08



Engine for TB138FR 3TNV88-XTBZ
LUB.OIL SYSTEM

PLUS

[1,07.01]

Y00D7761 [9. LOYATA

3TNVBB-XTBZ

09

Fig09

Reference



BamES
PARTS NO.
129602-34800
129005-34802

121620-34810
(A=EXXXXX)

119802-34850
(A=EXXXXX)

24311-240100
(A=EXXXXX)

26106-080162
(A=EXXXXX)

129150-35041
129150-35042
(A=E03990)

129150-35091
26106-080352
119802-35100
119802-35110
129100-35140
129150-35111
129150-35151
129150-35160
(A=E03990)

26106-080202
114250-39450
124160-39140
119802-39450
129005-59830
23857-030000
22190-080002
22190-100002
22190-080002
26366-060002

Reference:Fig09

L
Foag Yy (790" 5
o1ty (74" 5

AN (LOF -y
AN oy
AN (o
0Y»%" 1A P 10A
YN E M 8X 16

PK ($19=194Y) (/V73)
PK (¥19=19hv) (/¥73)

LO¥19=1%47 CMP
YN & bh 8X 35
737k CMP

: ;;?#yb(L074»&

PK (74147° 5591 (J73)
7414 DBOXL80
7414 D8OXL80

N E Wb 8X 20
17Y24%F 0.5KG ' &' ¥
YR T M 10

LO-T CMP
Y% TE WACMP 8

< YE TR M3

< Y=WIYSR (AN, ZM0) 8

Y=79o% (3. =M 10
Y=W9Yo% (Ah. ZMJN) 8
I IETIL 6

LOYAT4

Description
DIPSTICK, LUB.OIL
DIPSTICK, LUB.OIL

GUIDE, DIPSTICK
GUIDE, DIPSTICK

GUIDE, DIPSTICK
O-RING 1A P-10A
BOLT M 8X 16 PLATED

GASKET, (NON-ASB.)
GASKET, (NON-ASB.)

PIPE ASSY, OIL INLET
BOLT M 8X 35 PLATED
BRACKET ASSY, FILTER
- BRACKET, FILTER

- STUD

GASKET, (NON-ASB.)
FILTER 80X80L

FILTER 80X80L

BOLT M 8X 20 PLATED
SWITCH, (0.5KG)L. 0.
BOLT 10, PIPE JOINT
PIPE ASSY, LUB. OIL
BOLT ASSY, JOINT

- JOINT BOLT 3

- SEAL WASHER 8S
SEAL WASHER 10S
SEAL WASHER 8S

NUT M 6

LUB.OIL SYSTEM _

=
y

0t
1
1
1

1
1

Bifutg

N N N =

R

1 E)

Page:09



Y00D7761 |10. CW¥AT4 [
3TNV8B-XTBZ [1,07. 01] [ [PLUS

Sample of manual. Download All 44 pages at:
https://lwww.arepairmanual.com/downloads/takeuchi-th 138fr-mini-compact-excavator-parts-manualbook-no-bg5z000/

Reference Figl0 A =910


https://www.arepairmanual.com/downloads/takeuchi-tb138fr-mini-compact-excavator-parts-manualbook-no-bg5z000/
https://www.arepairmanual.com/downloads/takeuchi-tb138fr-mini-compact-excavator-parts-manualbook-no-bg5z000/

